
TEXAS WATER DEVELOPMENT BOARD 
PO BOX 13231    AUSTIN, TX 78711

STATE OF TEX AS

Intended Use Plan
Clean Water State Revolving Fund

www.twdb.texas.gov/financial/programs/CWSRF

SFY 2024
C o v e r  p h o t o g r a p h :   P o r t  A r a n s a s  

http://www.twdb.texas.gov/financial/programs/CWSRF/index.asp


Clean Water State Revolving Fund 

SFY 2024 Intended Use Plan 

General Activities 

Effective November 9, 2023 



Contents 

I. Overview ...................................................................................................................... 5 
II. Background  ................................................................................................................. 5 
[...]
state match, the TWDB will enter into binding commitments with entities for the required
percentage of the amount of a FFY 2023 grant payment allocated to projects within one
year after the receipt of the grant payment.  However, the excess balance of cumulative
prior binding commitments are banked towards the binding commitment requirements
associated with these grant payments.  The excess binding commitments for the base
program may be used to fulfill the binding commitment requirement for the FFY 2023
annual appropriations grant and supplemental IIJA General Activities grant.

c. 602(b)(4) – Expeditious and Timely Expenditures - The TWDB will expend all funds in the
CWSRF in a timely and expeditious manner.

d. 602(b)(5) – First Use for Enforceable Requirements - The TWDB has previously met this
requirement.

e. 602(b)(6) – Compliance with Title II Requirements - The TWDB will comply with 511(c)(1)

Clean Water State Revolving Fund  /  SFY 2024 Intended Use Plan – General Activities 57



and 513 of this Act in the same manner as treatment works constructed with assistance 
under title II of this Act. 

f. 602(b)(6) – Environmental Reviews –A NEPA-like review will be conducted on all projects
for the construction of treatment works.

2. Entry into the Federal Reporting Systems

The TWDB will enter information into EPA’s CWSRF Reporting System, the CWSRF
National Information Management System, and the Federal Funding Accountability and
Transparency Act Subaward Reporting System as required.

Clean Water State Revolving Fund  /  SFY 2024 Intended Use Plan – General Activities 58



Appendix F.   Bypass Procedures 

The Executive Administrator may decide to bypass, or skip, higher ranked projects in favor 
of lower ranked projects to ensure that funds available are utilized in a timely manner and 
that statutory and capitalization grant requirements are met.  If an entity is offered funding 
for any project that has an interrelated project ranked lower on the list, the TWDB Executive 
Administrator will have discretion to also offer funding for the interrelated project. 

Reasons for bypassing projects are listed below, but are not limited to: 

1. Fulfill the Additional Subsidization Requirement

A project on the PPL or IIPL may be bypassed to fulfill the federal additional
subsidization requirement or to make commitments of the amount of funds that remain
unallocated.

2. Intent to Apply and Application Submission Deadlines

A project may be bypassed if the applicant did not submit any intent to apply form or
information by a specified deadline or the application is not received by the TWDB-
established submission deadline and it is not administratively complete by the
established deadline.

3. Projects Previously Funded

To fund the construction phase of a project that previously received funding for
planning, acquisition and/or design.

4. Disadvantaged Community / Disadvantaged Community-Small / Rural only

In the event that there are not enough projects with completed applications eligible to
receive Disadvantaged Community funding, the Executive Administrator may bypass
other projects to invite additional projects that are eligible for Additional Subsidization.

5. Green Project Reserve

In the event that there are not enough projects with completed applications eligible to
meet the green project reserve goal, the Executive Administrator may bypass other
projects to invite additional projects that are eligible for review of their green
components and possible funding.

6. Urgent Need

The Executive Administrator may bypass projects to provide Urgent Need funding for
essential wastewater, stormwater, or other eligible man-made infrastructure, damaged
or destroyed by a recent disaster.  Projects will be rated by the TWDB and added to the
PPL as an “Urgent Need” project.

Clean Water State Revolving Fund  /  SFY 2024 Intended Use Plan – General Activities 59



8. Small Communities

A minimum of 15 percent of the capitalization grant will be made available to systems
serving populations of not more than 10,000.  In the event that small community
projects with completed applications do not equal 15 percent of the capitalization grant,
the Executive Administrator may bypass other projects to include additional small
community projects.

9. Readiness to Proceed

The Executive Administrator may bypass projects to include those deemed ready to
proceed to construction.

10. Past Project Performance

If the applicant has failed to close a commitment or complete a project in a timely
manner under a prior IUP, and it is determined that such failure to perform could
jeopardize the timely use of funds for a project under this IUP, the Executive
Administrator may bypass the project.

11. Financial Capacity

A project may be bypassed if the Executive Administrator determines that the applicant
will be unable to repay the SRF financial assistance for the project.

12. Reserve for Project Impact/Health Issues only

A project may be bypassed to fulfill the reserve of loan funding capacity for projects
based on project impact/health issues only (includes all scoring criteria related to
enforcement, unserved areas, impact on bodies of water, treatment capacity and other
POTW criteria, or nonpoint source, or estuary management as applicable to the type of
project, along with criteria applicable to all eligible projects, but excludes Disadvantaged
Community/affordability additional points).  TWDB may bypass projects to fulfill this
reserve and ensure an equitable distribution of total loan capacity.

Clean Water State Revolving Fund  /  SFY 2024 Intended Use Plan – General Activities 60



Key to EPA Cost Categories 

I. Secondary Wastewater Treatment 

II. Advanced Wastewater Treatment 

III.A. Infiltration/Inflow Correction 

III.B. Sewer System Replacement or Major Rehabilitation 

IV.A. New Collector Sewers and Appurtenances 

IV.B. New Interceptor Sewer and Appurtenances 

V. CSO Correction 

VI.A. Stormwater Conveyance Infrastructure 

VII.(A-L) NPS (Sec. 319) 

VII.M. Estuary Management (Sec. 320) 

VIII. Confined Animals – Point Source 

X. Recycled Water Distribution 

Clean Water State Revolving Fund  /  SFY 2024 Intended Use Plan – General Activities 61



Texas Water Development Board
SFY 2024 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

88 21 15061 Abilene 125,182 The proposed project includes upsizing of the 36-Inch West 
Interceptor within the collection system. The planned projects 
will improve the system capability of mitigating peak wet 
weather events and help to reduce the potential for collection 
system surcharging and corresponding sanitary sewer 
overflows.   An asset management plan will be prepared with 
this project.

CWT PDC $61,013,500.00

98 20 15074 Alamo 19,493 The existing lift station is approx. 50 years old and beyond 
repair. The station will be abandoned and replaced. The 
station has chronic failures and constant repairs are required 
to keep it operational. This station is one of the City's Main 
Lift Station and critical to the reliable operation of the city's 
entire sewer collection system. The new lift station will be 
located on property owned by the City. No property 
acquisition is required.  The proposed Tower Rd. Lift Station 
Site is away from residential customers.

CWT PDC $4,462,690.00 70%

43 40 15110 Alba 753 The purpose of this project is to reduce the City's overall I&I 
to improve the WWTP's efficiency. Remove and replace the 
highest aged and deteriorated sewer lines within the sewer 
collection system. These lines are old clay lines that 
encounter frequent leaks, breaks, and contribute to above 
average inflow and infiltration into the collection system.  
Smoke testing will be utilized during the planning phase of the 
project to identify the most critical line segments for 
replacement. 

CWT PDC $1,510,000.00 70%

62



Texas Water Development Board
SFY 2024 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

65 29 15063 Albany 1,983 The City needs to replace or rehab multiple components of its 
collection system and WWTP. The City's collection system, 
requires replacement of approx. 15,000-LF of gravity sewer 
line, as well as replacing pumps, valves and piping at four of 
the City's wastewater lift stations. The City's WWTP, requires 
replacement of its failed screening system and adding a grit 
removal system to reduce capacity losses in its aeration 
basin.  A new influent flow measuring device is required.  The 
aerators need to be replaced to restore capacity. The gear 
mechanisms of the existing clarifiers need to be replaced. 
The chlorine building has deteriorated due to chlorine 
exposure and is also in need of replacement. The WWTP is in 
need of second sludge dewatering container to provide 
redundancy and the ability to waste sludge when the existing 
container is off-site. The City plans to add a SCADA system 
to the plant to ensure operation during storm events as well 
as optimizing the plant to better meet discharge limits. An 
asset management plan will be prepared with this project.

CWT PDC $10,810,000.00 70% Yes-BC $7,655,000.00

22 52 15017 Aledo 3,800 The proposed project is needed to meet the anticipated 
population and flow projections in addition to staying in 
compliance with TCEQ regulations. In August 2022, Aledo 
WWTP received a notice of enforcement for violation of the 
TDPES permit effluent permit limits. A notice of violation is 
forthcoming. This expansion project will also include 
replacement of existing equipment to assist in bringing plant 
operating back within permit limits.  The City of Aledo WWTP 
will be expanding from a 0.6 MGD to a 1.2 MGD annual 
average daily flow treatment to prepare for projected 
wastewater flows increasing to 75% of the current permitted 
capacity and to meet regulations by the TCEQ. The 
expansion includes new fine screen, lift station pumps, 
sequencing batch reactors, post-equalization basin, cloth
media filter, UV disinfection, aerated sludge holding tank, and 
mechanical dewatering. Other improvements include new 
utility service, back up generator, general site civil, and 
maintenance building addition.

CWT DC $18,670,000.00

63



Texas Water Development Board
SFY 2024 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

113 12 15116 Alma 385 The City desires to construct a centralized wastewater 
treatment plant and collection system to serve the needs of 
the community. The City will establish means of transferring 
wastewater from private on-site sewer septic systems to a 
centralized public wastewater treatment facility. The City does 
not currently own a wastewater treatment facility. The City 
does own and operates a wastewater lift station that collects 
wastewater from businesses & residences within the city. The 
City of Alma has an agreement with the City of Ennis to 
receive and treat up to 25,000 GPD of wastewater flow. 
Construction will require a TCEQ permit to discharge 
wastewater. Property will need to be acquired for the 
proposed plant. Construction of the plant and collection 
system is estimated to transfer approximately ten residences 
and two businesses from conventional on-site sewer septic 
systems to the new centralized public collection and 
treatment system. An Asset Management Plan will be 
prepared.

CWT PADC $4,275,000.00

142 0 15144 Alpine 6,006 Improperly sized equipment, deteriorated treatment 
components, inefficient treatment technologies and 
preventing TCEQ violations. The City owns and operates a 
wastewater treatment plant. This WWTP is aged and has 
many components in need of rehabilitation. Additionally, 
many of the components at the WWTP are undersized to 
meet TCEQ permit limitations. This project will upgrade the 
WWTP to meet TCEQ requirements by replacing and/or 
rehabilitating existing components.

CWT PDC $5,620,000.00

56 30 15060 Angelina Co WCID # 4 170 The Lift Station No. 1 and the Lift Station No. 2 of Angelina 
County WCID #4 had an alleged TCEQ violation of 
overflowing sewage onto the adjacent property and to a 
tributary of Cedar Creek located to the south of the lift 
stations. The proposed project will replace pumping 
equipment and control system. The proposed project will also 
do a collection system study for the lift station service area. 

CWT PDC $300,000.00 $300,000.00

64



Texas Water Development Board
SFY 2024 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

42 41 15108 Angleton DD 19,500 Repair/replace/right-size WW system assets that are near or 
have exceeded useful life. Rehabilitating the Oyster Creek 
Wastewater Treatment Plant. Repair/replace wastewater 
collection lines. Rehabilitate five (5) of the City's wastewater 
lift stations. Rehabilitating the Oyster Creek Wastewater 
Treatment Plant. Repair/replace wastewater collection lines. 
Rehabilitate five (5) of the City's wastewater lift stations.

CWT PDC $34,519,997.00

21 53 15033 Arlington 394,266 The existing wastewater pipelines are exposed in the 
respective waterways at each location (Kee Branch, a 
tributary to Rush Creek, and the Trinity River). The soil 
continues to erode and infrastructure is at risk of failing 
thereby causing the release of raw wastewater.  The 
proposed project includes construction of two new lift stations, 
and approximately 12,000 LF of 12-inch to 20-inch force 
main. The existing wastewater pipelines are at risk of failure 
due to their close proximity to major waterways that are 
accelerating soil erosion. After completing several 
evaluations, the City of Arlington determined that the best 
path forward is to relocate the wastewater infrastructure away 
from the existing waterways thereby mitigating a release of 
raw wastewater.

CWT C $19,662,580.00

65



Texas Water Development Board
SFY 2024 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

29 50 15009 Arp 892 The City is proposing to replace their 60 to 70 year old 
WWTP as opposed to rehabilitation as a result of a TCEQ 
enforcement & address inflow & infiltration issues. The 
replacement WWTP (the Plant) will be an activated sludge 
type, package treatment plant rated for 0.35 to 0.45 MGD. 
Because the flows of the City generally peak twice per day an 
equalization basin/tank (100,000 gallon) will be used to 
provide a more constant flow through the Plant. The lighting 
in the Plant will be replaced with energy efficient sources to 
meet “Green Project Reserve” guidelines. Two additional light 
poles will be necessary for the new Plant configuration. The 
collection system has been identified as having significant I & 
I issues and those areas have been identified. The project will 
include approximately 11,000 feet of “permeable asphalt” and 
approximately 10,000 feet will be installed over the same area 
as the collection system pipe installed for this project.  An 
additional 1,000 feet will be installed on Elizabeth Street in 
[...]
environmental issue will ensue and sewer service will be 
required to be brough to the area.  East Texas MUD proposes 
to construct a .200 MGD waste water facility to replace the 
existing Chapel Hill ISD WWTP.  The current WWTP is a 
TDLAP waste water facility that serves only the District's 
campuses. The District does not have the expertise and man 
power to adequately operate their plant and collection system 
and has requested the East Texas MUD partner with them to 
replace the existing WWTP and take over as the sewer 
provider for the area.  In addition to the WWTP facility, the 
project will include:  5,217 LF of 6" sewer;  6,391 LF of 8" 
sewer; and 5,805 LF of sewer.  These sewer improvements 
will expand sewer service to the adjacent neighborhoods and 
will begin the trunk of what will eventually be the Chapel Hill 
communities' first public sewer system.  The adjacent 
neighborhood will serve up to 126 houses that are currently 
on aerobic and/or septic systems.

CWT PADC $6,538,200.00 None

77



Texas Water Development Board
SFY 2024 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

136 1 15150 East Texas MUD of 
Smith County

TX0032484 2,100 East Texas MUD routinely experiences sewer main failure 
and collapses of the concrete sewer mains in the project 
area. The concrete sewer mains were installed in the 1940s.  
Sewer gases have been known to deteriorate concrete sewer 
mains to complete failure. ET MUD has performed spot 
repairs to this point. The frequency of the failures has 
increased to multiple times per year. When failures are 
exposed and repaired, it is found that the concrete pipe is no 
longer intact. The sewer is flowing along the alignment in 
many areas with no pipe conveying it. When larger storm 
events occur and flows increase due to inflow and infiltration, 
the sewer is more likely to fail and collapse. Portions of the 
mains run through an old industrial area with structure, 
equipment, and storage yards located on top of the mains. 
The proposed project will relocate mains outside these areas 
and will eliminate a large portion of ET MUD's concrete sewer 
mains. The project includes: replacing the existing sewer 
system northeast of the intersection of SH 155/US 271 to 8th 
Street. The replacement will replace or extend service along 
the following roads: Constantine Avenue, 8th Street, FM 
3311, FM 3270, Hillcrest Road, Chapman Road, 19th 
Avenue, Hinson Street, and SH 155. The scope of work 
includes two lift stations; 8,814 LF of 6"-8" sewer mains; and 
9,802 LF of 15"-18" sewer mains. Replace failing concrete 
sanitary sewer pipe mains. The project also includes 
rehabilitating the largest lift station on the sewer system, 
Eagle Creek lift station. It is in need of wet well rehabilitation, 
replacement guide rails, base elbows, control panels, pumps, 
and other appurtenances. It will be retrofitted with a new 
stand by generator (250 kW). The MUD will also proposes 
installing stand by generators at six additional locations 
ranging in size from 40 kW to 60 kW. The project will also 
include an Asset Management Plan. 

CWT PADC $7,050,270.00 PIF 13186 
(2020)

144 0 15042 Ennis 21,203 The existing Oak Grove WWTP has equipment and structures 
that are deteriorating and difficult to keep in service without 
extensive O&M. This project is Phase 3 of a multi phase 
project to address these issues. Phase 3 rehabilitation is a 
rehabilitation of the remaining out of date equipment. The 
project will generally include rehabilitation of the plant's 
disinfection system, sludge handling process, aeration basins, 
etc.

CWT PDC $8,539,000.00

  
78



Texas Water Development Board
SFY 2024 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

93 20 15054 Florence 1,093 The existing WWTP is over 40 years old and does not meet 
current Texas Commission on Environmental Quality (TCEQ) 
design guidelines.  The existing plant components include 
common wall concrete construction and does not allow for the 
existing WWTP to be modified, improved, or updated.  The 
existing WWTP has only one clarifier basin which is not up to 
standard.  The existing generator is a used, very old military 
surplus unit.  It cannot be relied upon for future use.  Parts 
are no longer available to repair it. Construct new wastewater 
treatment plant including influent screen, aeration basin, 
clarifier basins, sludge processing equipment disinfection 
basin, outfall, electrical, instrumentation, yard piping, 
generator with automatic transfer switch and site 
improvements.  Construct new influent lift station to 
completely replace the existing lift station.  The new lift station 
wet well needs to be depended, the new pumps will include 
variable speed drives to mitigate flow fluctuations into the new 
WWTP, new guide rail, and hoist lift system, new generator 
with automatic transfer switch, new electrical and control 
panel, new stainless steel lid to mitigate deterioration due to 
hydrogen sulfide, new outlet valve system and new inlet/outlet 
piping.  The new interceptor will be installed deeper to comply 
with TCEQ rules using PVC type pipe, new manholes, and 
properly vented per TCEQ requirements.  The existing 
wastewater plant will be abandoned, demolished, and the site 
cleared.

CWT PADC $13,287,640.00 70%

140 0 15072 Fort Bend Co MUD # 131 2,341 Portions of the existing WWTP are in need of replacement 
and to avoid paying lease payoffs, a WWTP replacement is a 
more cost effective option than extending leases or replacing 
portions of a steel WWTP. The existing steel package plant 
was originally constructed in 2006 for 0.16 MGD, expanded in 
2018 to 0.4 MGD, and subsequently expanded to 0.64 MGD 
in 2021. The 2006 0.16 MGD phase is deteriorated and in 
need of replacement. Additionally, the subsequent phases are 
subject to balloon lease payoffs and have short "useful life". A 
permanent (concrete) WWTP is a more cost effective and 
long term solution for WWTP service. The cost of the WWTP 
replacement will be split amongst the three districts, with FBC 
MUD No. 131's share at approximately 50%.

CWT PDC $15,945,000.00

  
79



Texas Water Development Board
SFY 2024 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

8 70 15051 Fort Worth 812,515 The VCWRF currently has 18 primary clarifiers (PCs), 
including twelve 80-foot-diameter clarifiers (#1-12) and six 
160-foot-diameter clarifiers (#13-18). Six of the current
clarifiers are not operational. The Clarifiers 1-12 are past their
useful life, they were constructed in 1956, 1963, and 1971;
and Clarifiers 13-18 were constructed in 1975 and 1993.  The
small clarifiers 1-12 are inefficient, outdated, and difficult to
maintain and operate (including the aforementioned that are
not operational). In addition, the low side water depth (SWD)
of 7 feet, age of clarifiers, and condition of equipment and
piping are in such a state that the clarifiers require
replacement. This project will replace the twelve 80-foot-
diameter PCs and increase the rated capacity of the primary
clarifiers to 191 mgd AADF and 497 mgd 2HPF while
maintaining existing primary effluent water quality. The overall
project improvements include: Demolition of existing clarifiers
and abandoned bar screen buildings 1 and 2; Demolition and
relocation of existing utilities in the primary area; Construction
of three new 190-ft clarifiers with necessary ancillaries
including  launder covers; Construction of two scum pump
stations and one primary sludge pumping station;
Construction of new diversion structure and flow meter vault;
Construction of new odor control facility and odor control
ductwork; Necessary site/civil improvements & electrical,
instrumentation and controls; Replacement of launder covers
on two existing clarifiers; and Repairs and Replacement of
existing odor control system within Primary area, including
ductwork for existing clarifiers.

CWT C $81,000,000.00

  
80



Texas Water Development Board
SFY 2024 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

51 33 15112 Fort Worth 812,515 The new WRF will relieve the collection system, defer the 
need to expand the Village Creek Water Reclamation facility, 
and will provide a new source of MBR quality reuse water that 
will allow the City to expand its reuse program to the west 
side of Fort Worth. The City of Fort Worth plans to construct 
and begin operation of the Mary's Creek Water Reclamation 
Facility (MCWRF) by summer of 2028 to serve the growing 
population in the western part of the City. The initial phase will 
be a 10 MGD green-field plant, expandable to 15 MGD. Flow 
from the proposed MCWRF service area is currently treated 
at the Village Creek Water Reclamation Facility (VCWRF).  
The MCWRF will relieve the collection system and will defer 
expansion of the VCWRF.  The MCWRF will feature 
membrane bioreactors (MBRs).  The compact MBR footprint 
will maximize the treatment capacity potential of the plant site 
should expansion beyond 15 MGD become necessary. The 
new facility will include flow equalization and peak flow 
storage, two levels of fine screens, grit removal, activated 
sludge biological nutrient removal (BNR), MBRs, disinfection, 
a new outfall structure, and supporting infrastructure. Goals of 
this project is to implement lessons learned from other MBR 
facilities and adopt innovative approaches to BNR to optimize 
process stability, minimize chemical use, reduce power 
requirements and to beneficially reuse biosolids produced at 
the plant.

CWT,G
PR

C $208,000,000.00 Yes-BC $112,000,000.00

41 41 15052 Gladewater 6,819 Collection system upgrades will address aged and failing 
collection system piping that is a significant source of I&I. as 
well as allow compliance with TxDOT highway upgrades.  
WWTP upgrades will improve plant function and allow 
compliance with regulatory permitting. Collection system 
upgrades include lift station improvements and removal and 
replacement of failing sewer lines identified by recently 
completed smoke testing and sewer condition assessment.  
Also sewer line and lift station relocations as required for 
TxDOT highway widening projects.  WWTP upgrades will 
include sludge handling upgrades, rehabilitation of 
equalization pond, and electrical and control upgrades.  This 
project will include an Asset Management Plan. 

CWT PDC $3,745,000.00 70%

  
81



Texas Water Development Board
SFY 2024 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

91 20 15029 Glidden FWSD # 1 875 To avoid the possibility of sewage sweeping into the earth 
and eventually reaching the water table. Replace 8,880 Ft. of 
6" and 13,600 Ft. of 8" aging and deteriorating clay sewer 
pipes with 8" and 10" PVC piping using the busting method, 
add nine (9) new manholes where existing manholes are 
further than 500 Ft. apart, and reconnecting 173 existing 
customers to the new lines.

CWT DC $1,976,203.00 70% Yes-BC $1,270,530.00

89 20 15136 Graford 730 The wastewater treatment plant has multiple violations as a 
result of the inflow and infiltration (I/I) caused by defective 
manholes. Violations include multiple failures to meet the limit 
for one or more permit parameters as well as failure to 
maintain compliance with the TCEQ permitted effluent limits. 
The proposed project consists of making improvements to the 
collection system by replacing approximately 20 brick 
manholes throughout the City which are known to cause I/I. 
The existing manholes are old and deteriorated and need to 
be replaced. The proposed project phases would include 
planning, design and construction.

CWT PDC $369,600.00 70% Yes-BC $369,600.00

96 20 15056 Grand Saline 3,215 The system has old deteriorated broken collection lines in a 
creek bottom area. These lines are 22-30' deep.  Due to the 
depth, conventional replacement or repair by City crews isn't 
feasible. The inflow and infiltration are overwhelming the 
treatment plant. During and after rain events, the treatment 
plant outflow isn't meeting requirements. Replacement of 
deep collection system lines and manholes.

PDC $2,470,000.00 70%

107 15 15137 Grandview 1,841 The wastewater treatment plant currently has met its service 
life and capacity. Repairing and increasing the capacity of the 
current plant will be more expensive than constructing a new 
plant on the same site.

CWT PDC $21,324,192.00 Yes-BC $21,234,192.00

138 0 15134 Grandview 1,841 The current collection system is deteriorated and in need of 
major upgrades. There are broken, leaking clay lines and 
brick manholes that are in need of replacement. Many of the 
existing sanitary sewer mains in the City are clay. These clay 
lines are deteriorated and risk sewage backups and leaking. 
In addition, many of the manholes are brick and are 
collapsing due to change in soils and loads around them. 
These manholes should be replaced to avoid contamination. 
The replacement of these clay lines and brick manholes will 
reduce the amount of inflow and infiltration, therefore 
reducing the load on the wastewater treatment plant.

CWT PDC $2,985,200.00 Yes-BC $2,204,520.00

  
82



Texas Water Development Board
SFY 2024 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

40 41 15022 Grapeland 1,489 The project is needed primarily to allow the means to take the 
existing plant clarifier out of operation for needed 
maintenance. Other secondary needs include addition of air 
diffusors in the chlorine contact chamber of the plant. Provide 
for the ability to perform maintenance on the existing clarifier, 
consider WWTP expansion, and study collection system to 
find ways to reduce infiltration/inflow.

CWT PDC $7,505,000.00 70%

39 41 15138 Greater Texoma UA 737 GTUA/City of Valley View proposed project includes the 
reconstruct/upgrade of the current Wastewater System to 
include replacement of waterlines and rehabilitation of the 
Wastewater Treatment Plant. The intent of the project is to 
reduce the infiltration rate, replace leaking sewer lines to 
improve water loss, and increase the system capacity.

CWT C $15,542,460.00 Yes-BC $4,000,000.00

143 0 15141 Greater Texoma UA 6,200 Project is necessary to address aging infrastructure in need of 
replacement. Major project components include adding: new 
headworks equipment; a new lift station; additional aeration 
and sludge handling; one chlorine contact basin with 
associated piping, controls, and equipment. The project will 
provide for increasing capacity of WWTP from 0.500 MGD to 
0.750 MGD to address TCEQ permitting requirements 
through construction of new treatment processes and 
rehabilitation of existing infrastructure.

CWT PDC $5,076,167.00